BUSINESS PAPER

PUBLIC EXHIBITION COPY

Ordinary Council Meeting
18 March 2021



CONFLICTS OF INTEREST

A conflict of interest arises when the Mayor or Council staff are influenced, or are seen to be
influenced, in carrying out their duties by personal interests. Conflicts of interest can be pecuniary
or non-pecuniary in nature.

A pecuniary interest is an interest that a person has in a matter because of a reasonable likelihood
or expectation of a financial gain or loss.

A non-pecuniary interest can arise as a result of a private or personal interest, which does not
relate to money. Examples include friendship, membership of an association or involvement or
interest in an activity.

The Mayor or staff member who considers they may have a conflict of interest should read Council
[...]
also traverse through both ACT and NSW land and therefore will attract a more complicated
approvals process. Drawing raw water from Googong Dam seems unfeasible due to the need
for a similar length of pipeline as that for the Googong WTP option but requiring a full WTP at
Michelago. The costs immediately surpass the Googong WTP option. Furthermore, there is a
Commonwealth agreement around the ownership and use of Googong Dam which may not be
straightforward to navigate through. Therefore, obtaining water from the Googong Dam has not
been considered further.

GHD | Report for Snowy Monaro Regional Council - Michelago Water & Wastewater Infrastructure, 12527499 | 8




9.3.2  MICHELAGO MASTER PLAN GROWTH SCENARIOS

ATTACHMENT 2 MICHELAGO WATER AND WASTEWATER SCOPING STUDY Page 103
Googong water
A treatment plant
(£ :
\) :
3 2 Googong
s, Dam
n :
S5 !
. i
11 %9 % 40km water pipeline

i

Figure 3-1 Water sources

3.1.3 Wastewater

Development of Michelago will result in the creation of a new urban area that will generate
wastewater. This presents an opportunity for treatment and fit-for purpose reuse to complement
the more conventional sources of surface water and rainwater.

3.1.4 Rainwater

Rainwater harvesting for household use provides an opportunity to offset surface water use and
provide added benefits related to reducing stormwater runoff from urban areas.

Rainwater is typically used for non-potable purposes but with suitable treatment can be used for
potable use also.

A limitation of rainwater is that options cannot fully rely on this source as it is inherently
unreliable in dry periods, and there are practical limits on how big domestic tanks can be to

mitigate this risk.

GHD | Report for Snowy Monaro Regional Council - Michelago Water & Wastewater Infrastructure, 12527499 | 9




9.3.2

MICHELAGO MASTER PLAN GROWTH SCENARIOS

ATTACHMENT 2 MICHELAGO WATER AND WASTEWATER SCOPING STUDY

Page 104

3.2 Overview of Integrated Water Management Servicing
Options

3.2.1 Servicing options

The integrated water and wastewater servicing options considered for Michelago are presented
below. Each option also has a water source from either the Murrumbidgee River (raw water) or
Icon Water (bulk/treated water).

¢ Option 1 — town water connection with 10 kL rainwater tank on each house to supply non
potable demand

¢ Option 2 — town water connection with 10 kL rainwater tank on each house to supply
potable and non-potable demand

¢  Option 3 — town water connection and separate recycled water connection to each house to
supply non-potable demand

e Option 4 — town water connection (includes recycled water) to each house to supply
potable and non-potable demand

¢ Option 5 — town water connection and separate recycled water connection and 10 kL
rainwater tank on each house to supply non-potable demand

¢ Option 6 - town water connection (includes recycled water) and 10 kL rainwater tank on
each house to supply potable and non-potable demand.
3.2.2 Water balance breakdown for each option

Table 3-1 provides the water balance breakdown based on a population of 12,000. The
demands shown were used as the basis of the high-level design of the infrastructure which was
then used in the development of the high-level cost estimates.

GHD | Report for Snowy Monaro Regional Council - Michelago Water & Wastewater Infrastructure, 12527499 | 10




9.3.2  MICHELAGO MASTER PLAN GROWTH SCENARIOS
ATTACHMENT 2 MICHELAGO WATER AND WASTEWATER SCOPING STUDY Page 105

Table 3-1 Water balance breakdown based on 12,000 EP

QW N =

Demand (kL/day)

Potable

1,315
1,315
1,315
1,315
1,315
1,315

Non-
potable

1,152
1,152
1,152
1,152
1,152
1,152

Total

2,468
2,468
2,467
2,468
2,468
2,468

Water source (kL/day) STP volumes (kL/day) Irrigation Area Winter Storage
(ha) (ML)

Potable Rainwater Recycled Production  Overflow

Water Tank Wastewater

1,654 814 = 1,520 1,520 150 150

1,447 1,020 - 1,520 1,520 150 150

1,315 - 1,151 1,520 369 55 25

947 - 1,520 1,520 -0 - -

2t 355 1,520 1,520 -0 = =

265 682 1,520 1,520 -0 - -

GHD | Report for Snowy Monaro Regional Council - Michelago Water & Wastewater Infrastructure, 12527499 | 11




9.3.2

MICHELAGO MASTER PLAN GROWTH SCENARIOS

ATTACHMENT 2 MICHELAGO WATER AND WASTEWATER SCOPING STUDY

Page 106

3.3 Surface water treatment

3.3.1 Water treatment plant sizing

Water treatment infrastructure is typically sized to enable production of water sufficient to meet
peak daily demand in less than 24 hours, with time allowed for filter backwashing and
contingency maintenance. For the projected population, the treatment plant capacity is
designed to be:

e 1.7 ML/ for 4000 EP
* 3.3 ML/d for 8000 EP
e 5.0 ML/ for 12000 EP

Need for Potable Backup

An assumption that has been included in the development of options is that full potable backup
is required for the alternative options.

This is due to:

* Options that rely on rainwater tanks to meet overall water demand will have reduced
reliability during dry periods when tanks of practical size will be emptied by normal use.

¢ Options that rely on recycled water supply to meet overall water demand are vulnerable to
reductions in wastewater volume (e.g. due to early stages of development with limited
connections) and potential supply disruptions due to upsets at the treatment plants (being
in-part reliant on a biological process that can be disrupted by external factors such as
illegal sewer dumping).

Hence all options have been sized with the water treatment infrastructure outlined above.

3.3.2 Water treatment plant location

Ideally, water tfreatment plants (WTP) are located at the highest part of the serviced area to
enable water supply to the town by gravity. For Michelago, the WTP is proposed to be located
on a hill and is bounded by the Murrumbidgee River on the west, Monaro Highway on the east
and the Michelago creek on the north. The summary figures in Section 6 show the proposed
location of the WTP.

3.3.3 Process selection

The required treatment process is determined by the raw water characteristics and the risk
profile of the upstream catchment.

Surface Water from the Murrumbidgee River

Using water pumped from the Murrumbidgee River will require a new WTP for supply to
Michelago. The upstream catchment is not protected, and includes uses including agriculture
including grazing of livestock, urban communities and settlements, wastewater treatment plants,
septic tanks and access to the river for direct recreation. As a result, this source would be
considered a Category 4 source under the Health Based Treatment Targets (HBT) framework
that is in the process of being incorporated into the Australian Drinking Water Guidelines
{ADWG) — this is the highest risk of permissible source water.

The following has been adopted for the purpose of this study, noting that no water quality data
was available:

¢ Dissolved air floatation and filtration (DAFF) process.

GHD | Report for Snowy Monaro Regional Council - Michelago Water & Wastewater Infrastructure, 12527499 | 12




9.3.2  MICHELAGO MASTER PLAN GROWTH SCENARIOS
ATTACHMENT 2 MICHELAGO WATER AND WASTEWATER SCOPING STUDY

Murrumbidgee water (via Googong Reservoir) is successfully treated by DAFF at
Googong WTP for supply to Canberra.

DAFF is well suited to coloured and moderately turbid water. The process is also a
robust solution if algae is a concern.

DAFF is suitable for use with pre-oxidiation for metals removal or powdered activated
carbon (PAC) should algal taste and odour or toxins be a risk from this water source.
Further DAFF is suitable for use upstream of ozone and biclogical activated carbon
(BAC) filtration which provides a more robust solution for organics removal than PAC.

e UV disinfection

UV is an effective barrier against harmful protozoa such as Cryptosporidium. A second
barrier is required in addition to DAFF for protozoa removal for a Category 4 source
water.

e Chlorination

The use of chlorine, either chlorine gas or sodium hypochlorite is a very effective
means of reducing harmful bacteria and viruses in water.

A chlorine residual in the treated water also protects the quality of this water to the
customer tap against bacterial growth in the reticulation and any potential
recontamination.

Depending on detention times within the system and underlying levels of organic
carbon in the treated water, chloramination may be required, where chlorine is reacted
with ammonia to form chloramine. This is a longer lasting but less potent disinfectant,
that is less liable to produce unwanted disinfection byproducts in the presence of
arganics.

An indicative water treatment process schematic is shown in Figure 3-2.

'

Raw Water from e DAFF pH Adjustmen

Murrumbidgee .

(via Off-stream -

Storage) 3 1 |
-+ Treated
DAFF Recycle uv Drinking Water
Saturator TWS to Network
-+
— supernatant WY
Return Sludge Drying
Beds
Figure 3-2 Schematic of indicative water treatment process

Alternative processes can be used to achieve the required outcome. For example, a
conventional (sedimentation-filtration) process, which is well suited to variable turbid waters. At
this preliminary concept level, these processes are equivalent in their cost and footprint.

Selection of a suitable process should consider the range of water quality that will be treated,
hazards in the upstream catchment, and the need for additional process units to address
specific risks. Sampling, jar testing and even pilot testing are recommended to fully inform
process selection and provide key data used for process sizing and design.

Treated Water from Googong WTP

Water from Googong WTP is treated by lcon Water and meets the requirements of the ADWG.

GHD | Report for Snowy Monaro Regional Council - Michelago Water & Wastewater Infrastructure, 12527499 | 13

Page 107




9.3.2

MICHELAGO MASTER PLAN GROWTH SCENARIOS

ATTACHMENT 2 MICHELAGO WATER AND WASTEWATER SCOPING STUDY

Page 108

The only treatment required at Michelago for a treated water supply is secondary chlorination
(also referred to as “booster chlorination”) where chlorine is dosed to maintain the chlorine
residual in the treated water prior to entering the Michelago supply.

This chlorine dose is not required as a disinfection step, rather as a protective residual.

If the system is to be chloraminated, booster chloramination can be undertaken.

3.3.4 Treated water storage

For the requirement for full potable backup, treatment is sized to meet the full peak day demand
of the system from all sources. The potable network would need to be cross connected to
automatically maintain levels in the recycled water storage and hence overall system security.

Based on the need for full potable backup, each option has included a treated water storage
e.g. 4.94 ML.

3.3.5 Off-stream storage

Allowance has been made in the options for provision of an off-stream storage, for the
Murrumbidgee River water source option. This is required for water resources that are
seasonally available or vary widely in quality.

The size of an off-stream storage required will depend largely on the need for seasonal
balancing but also the ability to build a large storage of multiple months’ supply. This second
point will depend on the ability to find a suitable site (e.g. a flat site to build a suitable balanced
cutffill structure, ideally with local clay for lining) or a gully or other feature in which a dam can
be constructed.

Key considerations here include avoiding/minimising native vegetation removal and identifying
and avoiding areas of cultural significance.

To include the need for an off-stream storage, allowance has been made for 1 year of average
potable demand. i.e. options that make greater use of alternative water sources require a
smaller storage.

3.3.6 Waste management

The DAFF process will produce a sludge “float” and washwater from filter backwashing. These
are typically combined and allowed to settle in a sludge drying bed or thickener. Water
recovered from this gravity dewatering can be slowly returned to the process for treatment (at a
rate of up to 10%) or discharged back to the raw water storage.

For a relatively small WTP as proposed for Michelago, sludge drying beds are the most cost-
effective solution. If site footprint is very constrained or local climatic conditions are not
favourable for sludge drying beds, geobags can be used which allow for more compact
dewatering of sludge waste.

Mechanical dewatering such as with a centrifuge is not recommended for a plant of this size.

Sludge is periodically removed from the sludge drying beds (or geobags) and carted to landfill.

3.4 Rainwater treatment

For non-potable household use, rainwater does not require any treatment. This includes for
uses such as toilet flushing, use in washing machines and outdoor irrigation. Options 2 and 5
include this use of rainwater.

Rainwater can also be used for potable use in the home. Although frequently done where no
town supply is available, drinking of rainwater is not recommended by most health departments

GHD | Report for Snowy Monaro Regional Council - Michelago Water & Wastewater Infrastructure, 12527499 | 14




9.3.2

MICHELAGO MASTER PLAN GROWTH SCENARIOS

ATTACHMENT 2 MICHELAGO WATER AND WASTEWATER SCOPING STUDY

Page 109

due to contamination by animal faecal material which can lead to illness (e.g. bird, possum and
rodent excrement). For safe potable use, treatment is required. This would normally be in the
form of a small point of use (POU) or point of entry (POE) system, depending on the final use
and amount of water available. POU systms are typically undersink in a kitchen and provide a
dedicated drinking water tap. POE are household scale, treating all water that is supplied for
uses in the home where drinking water is required.

POU/POE systems typically involve a small cartridge or sand filter, and advanced systems
include UV disinfection.

A key drawback to reliance on rainwater for potable use is the regulatory grey area that exists. It
is unclear where the responsibility for maintaining safe drinking water rests, and where it is
Council’'s responsibility the need to be able to inspect and maintain treatment assets on private
property may be problematic. Further, the running costs of such a system would typically be
borne by the household, leaving them with incentive to bypass/switch off a system to save
running costs.

A clear determination of the regulatory requirement and demarcation of responsibilities if
required to make potable use of rainwater in this context successful, supported by community
education to provide understanding of the importance of maintaining operation.

3.5 Water supply system

Following discussions in Section 3.3.1, the water supply network has been sized based on the
assumption that a full potable backup is required. Other assumptions used in the sizing are as
follows:

¢ Peak Day Demand (PDD) : Average Daily Demand (ADD): = 2 (refer Table 2-2 for average
daily demand data)

* Velocity through pipe = 1.5 m/s

Applying the above assumptions, the minimum pipe size to service a population of 12,000 is
300 mm internal diameter.

From either the WTP or the re-chlorination facility, the water trunk main is approx. 5 km long
running along Monaro Highway.

Table 3-2 summarises the water supply system for Michelago based on a population of 12,000.
Refer Section 3.4 for details on rainwater tanks and Section 3.8 for effluent re-use.

Table 3-2 Key elements of the Michelago water supply system based on
12,000 population

Bulk/Treated Water from Googong WTP

Water Pump station Pump station configured to deliver potable water from
Googong WTP to the Treated Water Storage Tank in
Michelago (same area as the Re-chlorination Facility)

Transfer Main 40 km long 300 mm ID pipeline from Googong WTP to the
re-chlorination facility via Googong Road, Old Cooma Road
and Burra Road.

GHD | Report for Snowy Monaro Regional Council - Michelago Water & Wastewater Infrastructure, 12527499 | 15




9.3.2

MICHELAGO MASTER PLAN GROWTH SCENARIOS